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F 5 ® 5 S G £ X & H N S-S
o1 . Quantity
No. Code Name Chinese Description T T-A Note

1 A101430200 A7 H AR A 41 Crankcase Assy.R. 1 1

A101020300 SIS MG Fe it s Bush.Engine ITanger Rubber 2 2

ALGLODODOSG BN ERE YA Gasket,Crankease 1 1
4 A101020100 A I AT 4H Crankcase Assy. L. L 1
5 A1D1000016 B R Ik Rubber.Spring Guide 2 2
6 AL01020400 T ES I N B Bush.Rr, Cushior Under Rubber 1 1
7 A101020006 mEE Tube,Breather 1 1
8 A 101030009 LSRR ME X187, 5 Rolt .Stud .M8&x 187.5 2 2
9 AL01020018 RS HRFE MR X 195. 5 Bolt .Stud . Mg&x 195, 5 g
10 GB276 -89 iR heh & 301 Bearing .Radial Ball, 301 L 1
11 | GR276—89 IRETRIA 180104 Bearing .Radial Ball, 180104 11
12 A101020600 MEF 19, 8305 il Seal 10,8 X 30X5 1 1
13 | A106060000 Bl Ef 27 <42 X7 Oil Seal .27 X 427 Il
14 AT01020008 DDA 81 Pin, Dowel .8 14 2 2
15 A161020017 PR ME K50 Bolt,Flange .M6 X 50 2 ,
16 GB276 89 ARl Tu2 Bearing . Radial Bail . 102 1 1
17 ALOLOZ0500 B AT [ 1 Y Pin.Brake Shoe Anchor | 1
18 | A101020009 O Ff 7.5 1.5 O Ring 7.5% 1.5 ] 1
19 | GB6187—86 R M8—Zn » D Nut Flange, M8 1 1
20 A101020015 ikl 3E #% 1o MM Bolt Drain Plug 12MM 1 1
21 Al01020016 g 12 Washer Drain Plug 12 1 1
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Crankshaft « Pistaon
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No. Code Name Chinese Description T T_Ay Note

1 A104010000 MR & Crankshaft Comp. ] 1

2 A104000003 15 % Piston 1 1

3 | A104000005 o 2 Pin Piston 11

4 A 104000008 [ 4 Key . Woodruff . 25> 14 x4 1 1

5 A104000004 + Clip.Piston Pin.15MM 2 2

6 A104030000 MBMUGH il Ring 1 !

7 A104000007 BOES R Compression Ring No. 2 | 1

8 A 104000006 8 U Compression Ring No. 1 | 1




FIG. 3 st
Starting Mortor
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No. Code Name Chinese Description C%ua{} _liy Note
1 A 100000005 b s adaE iy 4 Grear.Starter Reduction 1 1
2 A TO000000H A sk e 85 5E 41k shaltostarter Reduction Gear 1 1
3 A100020100 A& SRR Cear Comp. .Starting Cluteh i 1
4 AT00020002 HLAL B oy B Ui 4 Outer Comp. wstarting Clutch 1 1
5 A100020001 AT Flange . Starting Clutch 1 i
6 A100020006 V3 Spring, Starting Cluteh Roller 3 3
7 AT00020005 fE Cap.Starting Cluteh Roller Spring 3 3
8 ATO00BD000 RES IR i Muotor Assy, ,Starter 1 1
9 GB 70— 85 AT M L1 Zn = D) Bolt.Sacket \ M6 X 10 3 3
10 AT04000010 [ 8B M 22 Nudoock . M22 1 I
11 | A104000012 HRE 18231 < Washer , Thrust 18 X 3141 11
12 A 100020009 AT Pin . Dowel b= 6 1 !
13 AT04000009 22 5] 44 Key.Woodruff. 25X 14 x4 1 13
14 A100020003 W Roller 1010 3 3
15 A 100020008 RECBRR 28 32017 Bearing .Needle,28 X 32X 17 ] 1
16 A 100000004 1 Mex 16 Bolt .Flange M6 % 16 2 2




FIG.4 #HlifHE

Ol Pump
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I . Quantity
Code Name Chinese Description T T—A Note
1 A111000000 LiIRGIE Pump Assy. ,Oil 1 1
2 A 111000006 TR R Body ,Oil Pump 1 1
3 A111000001 HE % Plate Oil Pump 1 1
4 A111000004 i ECR Shaft,Qil Pump | I
5 A111000007 VM FE &R Sprocket (il Pumyp Driver 1 1
6 A100070000 HLM R S B R Chain.Qil Pump 1 1
7 A111000003 WENEF Rotar.Oil Pump [nner 1 1
8 A111000002 B Rotor.Qil Pump Quter 1 1
9 A100000007 HUih 7 PRl Separator Qil i 1
10 GB618 - 86 PRET M3 10 Screw Pan, M3 > 10 1 1
11 GB6177—86 BEAEME--Zn D Nut.Flange .M$ 1 1
12 | A111000005 T B Pin .Dowel.4X6.5 1 1
13 | A100000008 B M6 12 Bolt,Flange M6 X 12 22
14 A110000008 e M6 X 25 Bolt Flange . M6 X 25 2 2




FlG. 5
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Right Crankcase Cover

5 A S A = S A ® 2| & i
No. Code Name Chinese Description C%ua%lfliy Note

1 A101030001% A7 ik RhAE 5 Cover,R. Crankcase Comp. 1 1

2 A 101030007 A WAl s Gasket.R. Crankcase Cover 1 1

3 A 101030004 B Tl [ B o Cap.’Tappet Adjusting Fole 1 I

4 ALDLO30100 % 3111 [ Sereen, 1] Filter 1 1

5 AL0L1G30005 21K AT ) A Spring . (il Filter Screen 1 1

6 A101030002 LR Gauge ,Oil Level 1 1

7 AT01030014 AC.G ghale Clamper.A. C. Generator Cord 1 1

8 A101020600 HEF 19. 8 X305 Oil Seal,19. 8 X 30X 5 1 1

9 A101030006 O ¥ 30.8x3 O—Ring,30. 8X 3 1 1

10 | A101030003 0O ¥ 18%3 O -—-Ring.18x 3 1 1

11 A101020008 A 814 Pin,Dowel ,8 < 14 2 2

12 A101000012 B H M6 X 32 Bolt, Flange M6 X 32 1 1

13 A101000010 B M6 X85 Bolt.Flange , M6 X 95 4 4

14 A101010013 B4 M6 100 Bolt,Flange .MB X 100 1 1

15 A101000011 P M6 X110 Bolt,Flange .M§ X 110 2 2

16 A101000003 P24 MG X 40 Bolt .Flange . M6 X 40 1 1




FIG. 6  BEdidl

Generator

F g & S G A A A OE | & i
No. Code Name Chinese Description C%uailt_l;&y Note

1 A110000100 R B AR Fan Comp. .Cooling 1 L

2 A100030000 B AL Generator Assy. ,Flywheel Type A.C ] 1

3 GB95—85 thE 12—Zn D Washer,Plain. 12MM 1 I

4 GB5781 —86 M5 X112 Zn - D Bolt Ilex. M5 12 2 2

5 A104000011 B B Nut.Flange .M12 1 1

6 A110000002 R M6 < 18 Bolt .FlangeM6 > 18 £ 4

7 A101000015 ke M6 X 20 Bolt . Hange JM6 > 20 2 2




FIG.7 i
Cylinder
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No. Code Name Chinese Description T T_Ay Note

1 A 102010000 ELARA Cylinder Comp. 1 1

2 A102000002 BH Gasket,Cylinder 1 1

3 GB96—85 HE 6—Zn D Washer,Sealing.5 Zn +« D 1 1

4 A102000001 B G Pin.Dowel , 10X 16 2 2

5 GR5781—86 P MEX12 Zn-D Bolt.Flange M6 X12—2Zn = D 1 1
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Cam Chain = Tensioner
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No. Code Name Chinese Description %ua{“_‘;y Note

1 A100010000 IERTEESR Chain ,Cam 1 1

2 A101020200 BRER Tensioner,Cam Chain 1 1

3 A102020000 FEFEKR AR Lifter Assy. , Tensioner 1 1

4 A102020010 8 Gasket, Tensicner Lifter 1 1

5 A101020001 hr A A eR gL Pivot,Cam Chain Tensioner 1 1

G A101020700 EEEIT Guide Comp. ,Cam Chain 1 1

7 GB5781 —86 BB M6X22—Zn D Bolt,Flange 2 2

8 | A102020001 B ET Screw,Pan. 11

9 A101020002 O EME 15.2X1.5 O—Ring,15.2X1.5 11

10 | ZBj22022— 88 OB 1.5X9.5 O—Ring,1.5X9.5 1 1




FIG. 9 (h¥edh - <7
Camshaft = Valve
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No. Code Name Chinese Description C%ua’?_t_l;y Note

1 A114010200 T 5 Seal, Valve Stem 2 2

2 A114040000 E R Camshatt Comp. 1 1

3 A114030100 1E SR AR Plate Comp. ,Stopper 1 1

4 A114030004 B Arm,Valve Rocker 2 2

5 A114030200 BmEMI 44 Shaft Comp. ,In. Rocker Arm 1 1

6 A114030005 MR 1 Shaft,Ex. Rocker Arm 1 1

7 A114010011 #HET] Valve,In. 1 1

8 A114010010 S Valve ,Ex. 1 1

9 A114010007 RARELS S Spring, Valve Quter 2 2

10 | A114010008 ST Spring, Valve Inner iy

11 | A114010006 ST Retainer, Valve Spring 2 2

12 | A114010009 SIS ERE Seat,Valve Spring Outer 2 2

13 A114010004 ST Cotter, Valve 4 4

14 A114030002 ST e Screw , Tappet Adjusting 2 2

15 | Al14030003 S Nut, Tappet Adjusting. 2 2




FIG. 10 {E§k
Cylinder Head




g ® g S S ® X & K OB | o5 ox
No. Code Name Chinese Description Qrua—?il}\y Note
1 Al14010107 Tk Head Comp. .Cylinder 1 1
2 A 114030001 o0 il A Holder . Camshal ! 1
3 AT14010104 HET S ® Guide. IN. Valve 1 1
4 A114010105 AT S Couide  Ex. Valve 1 1
5 AT14000002 AR T (iasker.Cylinder Head ) !
6 A100000002 Frs i 0 Crasket .Carbureror Insulator 1 1
7 AlOOOOOOOl 1L MBS B A i Insulator.Carburetor 1 1
8 A100040000 HRE Pipe Comp. ,IN 1 1
1] A 100050000 SR Band .Insulator 1 1
10 A101000008 gt Washer . 4 4
11 A 100000003 O EEHH O--Ring.27 X 2.0 1
12 Al14010103 OB X1, 5 O Ring.- % o<y 2 2
13 | A114010002 PRI Ma <18 Bolt .Stud ,M# X 18 2 2
14 GB89I8— 88 BEE M6 x50 Bolt. Stud . M6 50 2 2
15 GBE187— 8K WA ME—Zn D Nut.Flange.M# 2 2
16 GEB6187—86 AEMSE Zn- D Nut,Flange ,M8& 4 4
17 | A114010003 | ez Pin.Dowel . 10X 16 4 4
18 A101000013 A M6 X 100 Rolt.Flange ,M§ X 100 2 2
19 K FEIR CTHSA NGK Plug.Spark (C7THSA NGEK) 1 1




FIG. 11 &&rksis
Cylinder Head Cover
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No. Code Name Chinese Description %ua?gky Note
1 GB1186—81 BEFT6X330 Tube ,Breather 1 1
2 A114020001 Rk R Cover Comp. ,Cylinder Head 1 1
3 A114000003 Sk = B Gasket ,Head Cover 1 1
4 A114020002 HHE 0. 8% 8 Clip Tube 1 1
5 A100000008 e M6 X 25 Bolt,Flange ,M§ X 25 4 4
6 A114020003 R 0. 8x12 Clip Tube 1 1

]’J‘_




FIG. 12 {E#H#

Transmission

F & ® & L G B O 4 n i
No. Code Name Chinese Description %ua--?t_];y Note

1 A101020013 T Cover . Mission. 1 1

2 A101020012 BT Gasket . Mission Cover 1 1

3 A 106000004 3K = Shaft,Drive 1 1

4 A106050000 I Bt Countershaft Comp. 1 1

5 A1060080005 2331 Shaft, Final 1 1

6 A 106000007 B 2§ Gear .Final 1 1

7 A101020007 R M6 X 28 Bolt,Flange , M6 X 28 3 3

8 A101020005 ¥4 M6 35 Bolt.Flange . M6 X 35 3 3

9 A101020010 FFFRIR 22 SMM Bolt ,Special , MM 1 1

10 A101020011 gt Washer.8MM 1 1

11 A106040000 9K 5h il fib £ D1l Seal .20 X 32X 6 1 1

12 A101020008 SENLEE 814 Pin Dowel .8 X 14 2 2

13 A 106000006 4 Circlip,External . 20MM 1 1

14 | GB276—89 TR EIHIR 202 Bearing,Radial Ball,202 1 1

15 | GB276—89 BB A 203 Bearing .Radial Ball,203 1 1

16 | GB276—89 R B iR 204 Bearing , Radial Ball, 204 1 1

17 | GB5787 86 B MEX12 Bolt Flange 812 1 1







FIG. 14 BXBMEAFHE

Drive TFace




F 5 i G A ® X % & £ i
No. Code Name Chinese Description erm-}?l_li\y Note
1 A 105010000 AR Outer.Clutch ) {
2 A105020000 K B i Plate Comp. .Drive 1 1
3 A 105000001 W s Flate .Clutch Side 1 L
1 A 105000002 TR R Spring.Clutch 3 3
5 A 105030000 JRE R T Weight Set.Clurch 3 3
6 ATO5010000 00 A Rubber .Cluteh 1amper 3 3
7 AT106070000 BB % HF Relt . Drive ] 1
& AL0O6030200 W s AR i A Face Comp. .Movable Driven ] 1
9 A 106030005 MR Pin. Roller Guide 3 3
10 A 106030004 A Roller .Guide 3 3
] A106030001 T R Spring Driven IFace 1 1
12 | A106030006 ES R e Collar,Seal 1 I
L3 A106030002 ] Collar . Spring 1 1
14 A 108000008 L) Nut.Compressor Flange ,12MM 1 1
15 A 106000009 vk Nut.Special , 28MM 1 ]
16 AT04000013 B Washer, Plain 1 1
17 GI3896 - 86 918 o Circlip .6 MM 3 3
18 A 106030100 T Seal ,Driven Face,34 X 41 x4 2 2
19 A 106030003 O T 5 ) Ring.Pinion Cap 2 2
20 A 106030400 [E] 7 PR BN Bl o Face Comp. .Driven 1 1
21 A106030300 7 Fah R Bearing .Needle. 20X 293 18 ) 1
22 GR276 89 EENHIR 160302 Bearing . Ball Redial 160902 1 1
23 | GB893.1--86 = 28 Cirelip . 28MM 1 1

16 -




FIG. 15—1 A gisigis

Lelt Crankcase Cover
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75 f G G ® X & W o B
No. Code Name Chinese Description %Uq?t_l;y
1 A101020003 B SR ] e Plate .Kick Return Stopper 1 1
2 AT06000010 SE AT I B Face Drive | {
3 ALBGO0000] B Lioss . Drive TFace 1 |
4 ALOG0200M RN A Face Comp. .Movable Drive 1 1
o] AT06010000 AL BI19% -7~ Roller Set. Weight ] 6
6 ALOGUOO00? L bk Plate .Ramp 1 1
7 A 106000003 Sl #z ¢k Piece .Slide 3 3
5 A112000003 g PRSI (rear,Kick Driven 1 i
9 A112000007 FEPEITE Spring .Starter Gear Friction 1 1
10 A112020000 IR A S (Gear Comp. ,Starter Idle 1 1
11| A112000001 2B A Shaft,Starter Idie 11
12 A112000002 i Spring,Starter 1dle 1 1
13 A112030000 H B 4 Spindle Comp. ,Kick Starter 1 1
14 | A101020014 e 12x 16X 12 Bush.12 < 16X 12 ; 1
15 A101010002 FE 14X 18X 16 Bush,Kick Spindle,14 18X 16 L 1
16 A112000006 BH T Bi b an 4 Spring .Kick Starter 1 1
17 A112030003 A 7 f 4 Pin,Special . 4. 5MM 1 1
18 | A104000013 0 Washer,Plain.12. 2X 29X 2. 5 1 1
19 | A112000008 it R ] 2 Washer, 14MM 1 ]
20 | A112000004 g1 Washer,12. SMM 11
21 A L04000001 LR Nut,Flange,12MM 1 1
22 | A101020004 SR MG X 14 Bolt,Flange M6 X 14 11
23 A 112000005 SEAE AT Pin I 1
24 | A106020003 I Collar.Drive Face 1 1
25 A106020002 R Clip. 28MM 2 2
26 A1T2010000 B 2] & Arm Assv. Kick Starier 1 1
27 GB5782— 84 B M6X25—7Zn « D Rolt. M6 % 25 1 1




5 5 (S S A KX 4 W #OE g o
. ol . - Quantity
No. Code Name Chinese Description T OToA Note
1 A101010001 AR Cover, L. 1 1
2 A101000003 R Plate.l.. Cover 1 1
3 A 101070004 o AT R S B Cover.1.. Duct 1 1
4 ATO1000005 Tigde Clamper. Throttle Cable 1 t
5 ATO1000006 F A A Clamper ,Brake Cable 1 1
6 AT01000004 ihe T B Sk Clamper . Breather Drain Tube 1 1
7 A10100000] 2o Wil A 7t (rasket.].. Cover 1 I
8 AT01010005 AT AR Gasker,l.. Cover Duct 3 1
9 | A161000003 B M6 X 40 Bolt.Flange .M§ X 40 5 6
10 [ A101000002 B M6 X 85 Bolt,Flange , M6 % 65 2 2
11 GB820— 85 PEETMEX20—Zn « D Serew Oval M5 X 20 3 3
12 GB845— 85 W4T ST3. 5X8—F 11 Screw. Tapping .ST 3.5x8- '+ H 4 4
13 AT101020008 EfIFH 814 Pin.Dowel ,8 X 14 2 2




FIG.15—2 ZAZhsss

Left Crankcaée Caver

"
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5 A I ST % X 4 K % £ | % &
No. Code Name Chinese Description Qr”a?t_‘f Note
1 I A101010001 LR = Cover.L. 1 1
2 A101010003 SR Plate.L. Cover 1 1
3 A101000005 THFLEK Clamper, Throttle Cable 1 1
4 A101000004 FEGEeR Clamper ,Brake Cable 1 1
5 A101000006 BHE R Clamper .Breather Drain Tube 1 1
6 A101000001 sl Gasket, .. Cover 1 1
7 A101000003 R Me X 40 Bolt . Flange ,M6 X 40 6 6
8 A101000002 BUE M6 X 65 Bolt, Flange . M6 X 65 22
9 GB845—85 BET ST3. 5X8—F—H Screw , Tapping,ST 3.5X8—F--H 4 4
10 A101020008 TERLHE B X 14 Pin,Dowel ,8 X 14 2 2




FIG.15—3 Zhsha=

Lelt Crankcase

Cover
'’
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i R % X & & X 4 K P N
s . . uantit
No. Code Name Chinese Description T T_ Ay
1 E A101010001 Zo i ghaE Cover,L. 1 1
2 A101000005 TSk Clamper, Throttle Cable 1 1
3 A101000004 MESLE I Clamper,Brake Cable 1 1
4 A101000006 15 WL Clamper ,Breather Drain Tube 1 1
5 A101000003 B2 M6 X 40 Bolt,Flange ,M6 X 40 6 6
6 A101000002 WA M6 X 65 Bolt,Flange ,M#6 X 65 2 2
7 A101020008 SENE 814 Pin.Dowel ,8 <14 2 2
8 A101000001 EHWEESR N Gasket,L. Cover 1 1




FIG - 16 AF#=E - Hif
Fan Cover = Shroud




F 5 & HoOoX 4 % X 4 K S -
No. Code Name Chinesc Description C%«ua;-lﬁ_lﬁ\y Note
1 ATL000001] ALY 3k Clamper.Breather Tube 1 i
2 A 110000200 B 5 R R Cover Comp. .Fan 1 ]
3 AT10000003 rgkalk Clamper.Srarter Cable 1 L
4 AT10000005 il B5m KL Duct.Carburetnr Cooling 1 1
5 A110000012 BN A Shroud A 1 1
6 A L10000009 ALE T KL Duct.Shroud 1 1
A110000013 W A Seal »Shroud (A) 1 1
8 AT10000300 AELS R R 4L Shroud Comp. (1) 1 1
9 A 110000001 e Clip.High Tension Core L 1
10 A110000014 EHW B Seal .Shroud (13) 1 ]
11 A110000004 R b Grommet B.Side Panel 1 i
12 A110000010 B 8T M5 X 12 Screw . Tapping . M35 X 12 5 5
13 0202000039 A AT M5 16 Screw . Tapping . M5 X 16 ) 6
14 A110000008 AR M6 X 25 Bolt . Flange . M6 X 25 3 3
15 A110000007 TR L ok Clamper.Carb, Drain Tube 1 1
16 AT110000006 B Grommet,Shroud (R) 1 1




FIG.17 {hihi3s

Carburetor
!
[
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g % X 4 £ X 4 b E & @
No. Code Name Chinese Description Qrua?t_liy Note
A107G00000 RIS Carburetor . 1 1
1 T (B Gasket Set 1 1
2 R i Valve Set.Float 1 1
3 HEE Needle Set,Jet 1 1
1 A Float Set 11
5 R E R Chamber Ser,Float 1 1




FI1G. 18 S48
Air Cleaner

52 B X & ® X & % Q’%‘ﬁti i
) k. ua
No. Code Name Chinese Description T Tr}_l;y Note
1 A 108000000 -1 FREARH Air Cleaner Assy. 1
2 A101020008 B M6 X 28 Bolt Flange M6 X 28 2

3 A108010000

B E

Tube Vinyl

285




F 5 A G B £ X % % B E =
“ . . 9 Quantity
No. Code Name Chinese Description T T -A Note
& ez al A Screw Ser A 1 ]
7 E2 A 13 Serew Set B 1 1
8 bt Plate Set.Valve 1 1
9 2 a1 Valve Set.Siarter | L
10 PEL XL 3 21 Valve Ser,Air Cut 1 1
11 LA Spring . Compression Cotl I I
2 PRAL S 12 Screw . Pan.5x |2 2 2
14 B iE AR 25 Top Comp. 1 1
15 B8 By Piston Comp. . Vacuum 1 1
L6 HT 8] ST M Holder . Needle Jeot 1 b
17 il Binder 1 1
18 Rl G Cap.Flolder 1 ]
Lo RN E [ube 1 i
20 w=IE Tube 1 I
21 WEL 4 <8 Screw . Pan 4 X B 2 2
22 B2 41X 14 Serew .Pan, 4 X 14 A 4
23 [ S I Secrew  Washer,4x 8 2 2
24 P42 410 Serew — Washer, 4 x 10 4 2
25 WREL 5 0 Screw - Washer,5x 12 2 P
28 e Clip B7., Tube 2 2
27 (g Clip B&. Tube 2 2
28 B 35X 130 Tube.3. 5130 1 I
29 EWIHIMG 110, Jet.Main . *110 LI
30 12 7 W il B < 36 Jet,Slow, 35 1
31 ATEAT 350MM Tube 350MM 1 1
32 LEVEE 3 5 X0 Joint 3 Wayld. 540 1 1
33 M 3.5 X410 Tube 3. 5% 40 1 1

s
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G 5 X s K * % & i A
No Code Name Chinese Description %ua’?_t“l}\y Note
4 ﬁf‘rﬁ Collar Adr Cleaner Sertin 2 2
5 AR R RN Elemenr Comp Air Cleaner 1 I
b L9l 3 o Seal Ol Cateh 1 1
7 Rl W/t FitaillE o Seal Alr Cleaner Cover 1 ]
8 ""_r;!. H1 g'ﬁ-‘{' Case Air Clener 1 1
9 OLHERT Y o Cover Air Cleaner ] |
10 ,f& WAl Cover Assy Uil Cateh 1 1
11 S NE T Filter Breather I I
12 B 28 B A Filrer Oil Cateh 1 ]
13 AR TR M A Tube Air Cleaner Connecting 1 1
14 eSS Duct Air Cleaner In 1 1
15 LAaR g i Duct Air Cleaner Case ! ]
16 = R Spring In Duct 1 1
17 Ay 2 Plug Breather Tube L 1
18 Bk Clip Breather Tuhe [ 1
19 R M st Band Air Cleaner Connecting Tube 1 1
20 WRZL 425 Screw Pan 4 X 25 1 ]
21 PR7Z 5% 10 Screw. Washer 5 10 2 2
22 | Screw Tapping 4 x 12 2 v
23 BLET 5o 20 Screw Tapping 5020 7 7
24 A b Clip A13 Tube L ]
25 i Clamp Tube(D10.5) 1 1
26 LHirE 812240 Tube Vinyl 8 [2X 240 1 1
27 WA Joint Breather Tube 1 1
28 T D125 Clip D12, 5 Tube 1 1




FI1G. 19 A g
Exhaust Mulfler
"

FE A A S EOX 4 K 2| &
No. Code Name Chinese Description Qlua}ﬂ_l;r\y Note

1 A109000000 MEEE R Exhaust Muffler Assy. i 1

2 A11401000) ¥ = T R AR Nut Cap 6MM 2 2

3 | GB5787 86 B M8X38—Zn - D Blot Flange M8 X 38 11

14 | GB5787—86 R M8X42—2Zn - D Blot Flange M8X 42 1

5 A114010300 e Gasket Ex. Pipe iy 1

6 I A Gasket Protector 4 4

7 HS B H Mufiler Assy. Ex, i 1

8 HS AT Protector Comp. Muffler 1 1

g R M6 10 Screw, Washer M6 X 10 3 3

10 1 B £ Rubber Bush 1 1




FIG. 20 Wit - Arisies
Front Cover -
Front Fender 15

5 % £ i GE X 4 % n B i
No. Code Name Chinese Description %ua{l_n}\y Note

1 0202000028 HITHEH A Fender A Fr. Inner I 1

2 0202000030 R P4 B Fender A Fr. 1 1

3 0202000031 LIEE LY Madguard Fr. 1 1

4 | 0202000005 SRl Moulding R. Fr. Side i §

5 0202000004 B @il & Moulding L. Fr. Side 1 1

) 0202000007 gk Cover Assy. Fr. 1 1

7 0202000008 R % Moulding Fr. 1 1

8 0202000006 sy A Nut Spring 6 6

9 0202000001 BeT Serew Tapping 13 13

10 0202000003 BT Screw Tapping 2 2

11 GB5787-- 86 B AMS X 12 Screw Tapping AMSX 12 2 2

12 GR5787—86 R AM6X12 Bolt Flange AM§X 12 2 2

13 | 0202000009A A7 5 5 2% Reflectoy Fr. 2 2

14 | GB845—85 H (4T ST4.2X 13- C—H Screw Tapping ST4.2X13—C - H 4 4

15 0202000029 Bif 1 B i Bf Seal .Fender Fr. Inner 1 1

— 30




FIG. 21 §7 B 4T
Head Light

& * 2 s X A& £ X 4 WoE| & #
No. Code Name Chinese Description C%Ua?t_liy Note

1 0217200200 i BT Headlight Assy. 1 1

2 AT HRATAT I 12V 35W/35W Bulb ITeadlight 12V 35W/35W 1 1

3 ﬁ”iTH"BkTEEé% Saocket Comp. 1 1

4 (GB818—85 BET M5 X 10 Screw M35X10 2 2

5 0217200100 I g Stay .Mountion 1 1

8 0217200001 Ry LA Nut, Unit Holder 33

7 GB845 -85 MR ET ST4.2Xi6—C—H Screw . Tapping A4

8 GB818—85 WHET M5 X 80 Screw ., M5 X560 1 1

4 RLATHTHY 12V AW Bulb.Position Lamp 12V 4W 1 1

10 0217200002 8- Spring 1 1




FIG. 22 {4 &

Speedometer




¥ 5 5 i A A hoE & i
No. Code Name Chinese Description Qrua'}}illt{\y Note
1 3 Lens l
2 {9 G 3 Plate Assy. Reflecting L
3 0L 17010000 {¥ & Speedometer Assy, i
8| 0202000034 FRELAH) Screw . Tapping 3
5 AT Screw 4
6 IH Washer 4
7 | Washer 3
8 1 12V 17w Bulb(12V 1. 7W) 4
9 kI 12V 3. 4W Bulb(12V 3. 4W) 2
10 0517010100 A8 Jddg i Socket Comp. 1
L1 Hed 1 Clamyp 1
12 g Washer 1
13 el Screw 1
14 YREY Serew 2
15 0217210000—1 i E Hern Comp. 1
16 GBS787—86 P AME X6 Lokt . Flange 1
17 0217050000 [R] FE 5 1 557 Relav Comp. Audible Pilot Winker 1
18 02040807100 T g 24T Cable Inner 1
19 | 0204080200 MR A Cable Comp. Speedometer 1
20 BES Screw 4
21 HmE Washer 2

a3
Yl B
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Speedometer




F 5 5 i ® X 4 H hOE| o5 @
. : — Quantity
No. Code Name Chinese Description T T—A Note
1 1% % Lens 1
2 ¢ | Plate Assy. Rellecting L
3 0617010000 {95 Speedometer Assy. |
1 02020000390 [ e BEET Screw . Tapping 3
5 BT Serew 3
6 (g Washer 4
7 HhH Washer 3
8 LTHE 12V 1YW Bulb{12V 1. 7W) 4
9 LTIf 12V 3. 4W Bulb(12V 3. 4W) 2
10 0617010100 % gk Sockel Comp, I
11 FEERFT Clamp 1
12 IH Washer 1
13 AT Screw i
14 AT Screw 2
15 | 0217210000 1 n W {4 Horn Comp. 1
16 GB5787 —86 PR AMS X 16 Bolt. Flange ]
17 D217050000 [N s B s, B Relay Comp Audible Pilot Winker 1
18 | 0204080100 Rl fF Cable Tnner 1
19 0204080200 EEFGLA Cable Comp Speedometer 1
20 BEET Screw 4
21 #H Washer 2




FIG. 23 /TP « 3¢
Front Winker «
Switch Unit

36




5 e & = b x4 K X % # L S
N Code Name Chinese Descripti Quantity Note
NO oae Name unese escription T T A iNote

1 01 17060000 EEEALESE Winker Assy. R. IFr. 1 1

2 ETEI RIS Lens R, Fr. Winker i 1

3 A 35 4% k) s Base R. Fr. Winker 1 1

1 IEEE DRSNS Sacket Comp. R. FFr. Winker | 1

5 0417050000 T A ey k] Winker Assy. L. Fr. 1 i

6 BT ASGE 1) Lens L. Fr. Winker 1 1

7 I A L Base L. Fr. Winker 1 )

8 B Ao AT Bl 4% Sacket Comp. L. Fr. Winker 2 Z

9 FEEETAT M 12V 8W Bulb Winker 12V 8W

16 GR845—-85 B ITIRET ST2. 96, 5--C—11 Screw Tapping ST2. 9% 9. 5—-C—1II 2 2

11 020200000 s Screw Tapping 4 4

12 OR17020000 RIET FF Lighting Switch Unit 1 ]

L3 0217040000 A0 s Start Switch Unit L 1

14 0217160000 AV Dimmer Switch Unir 1 1

13 0217170000 i T3 Winker Switch Tnit 1 ]

16 0217150000 Wl W E 4T Horn Switch Unit 1 1

17 G13g6 - 85 ] 4 Washer 4 4 4




FIG - 24 FAE - %
Handle Steering -
Handle Cover
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F g 5 X & K £ X & GO 2 I -
No. Code Name Chinese Description Qrua?_t_l}\y Note
1 0206000000A Jr il Steering andle Comp. !
2 0200000003 R Handle Setting Collar 1
3 0202010002 G R S Handle Fr, Cover 1
1 0202010001 K im i o Handle Rr. Cover 1
5 4202010004 oy [landle R. Cover 1
8 0202010005 ¥ ml A 5% Handle L. Cover 1
7 GDB5789 - 86 YU Flange Bolt
) AMIOX]1.25X00—Zn + D) AMIO> 1. 20X 50—Zn » D 1
8 GB6187—386 18 IFlange Nut
MIOX1.25—-Zn D) MIgx1.26--Zn D 1
9 B202000002 ) 3G B Pan Screw L
1o | GB9074.1--88 BT & F M5 X35 Washer Screw M5 X 35 1
11 0202000001 R Tapping Screw o
12 0202010003 WAt B Meter Visor 1
13 3202010006 ET Screen Set Pin 2
14 4202010007 iz AR Speed Nut 2
i5 0202010008 TR -1 B Washer Emblem 2




FIG. 24—1 g - #m s

Handle Steering »

Handle Cover

40 -




5 ® B SIS G A T N A | # E & i
- iy Quantity 3
No Code Name Chinese Description T OT_A Note
! O206000000A M Steering Handie Comp, |
2 0200000003 He Handle Setting Collar 1
3 0402010001 FEAGITT R Handle Fr. Cover 1
1 02420710001 HmEE [Handle Rr. Cover 1
5 0402010003 A Handle R. Cover 1
g 0402010004 Fmr = ITandle L. Cover 1
7 GIB5789 —86 IR AMIOXT, 25X 50—Zn + D Flange Bolt AMI0X1.25%X50—Zn « D 1
8 G187 — 86 B MI0X 1. 25—Zn « D Flange Nut MI10X 1. 25—Zn » 1) 1
q Q202000002 AL Y Pan Screw 1
10 GBY074. 1 —88 WETH & M5 X35 Washer Screw M5 X 35 |
11 0202000001 WET Tapping Screw 6
12 04G20106002 AT Meter Visor 1
13 0402010005 HIET Screen Set Pin 2
14 0402010008 A Speed Nut 2
15 0402010007 2 FE BT Washer Emblem 2
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K5 e 2 S G A £ X 4 K ®oE| & i
No Code Name Chinese Description C:}rl..la'}:ll_l:;y Note

1 0417040000 LED i Fd LED Position Lamp i

2 0417040001 i Front Shroud 1

3 GL845-—85 B IZI4T ST3. 5 X6. 5~ —TI Serew Tapping ST3.5X6. 5—F—H 2

4 04170401004 LED i 258 LED Circuit Plate 1

) GLE45 - 85 HIr T ST2. 9% 12—C—H Screw Tapping 5T2. 9x12—C-H 4

6 W yEE DI7021 - 2. 8— 11 Caver 1

7 0417040002 IR Rear Housing Plaie 1




FIG - 26 {4 - ii#h
Tnner Box » Side Skiet
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5 7 X % ® X 4 o x i
. . . Quantity
No. Code Name Chinese Description T T-A Note
i 0202070001 EEFIREN Shield JT.cg 1
2 0202000014 FERuL) Skirt . K. Side ]
3 0202000013 Ao Skirt, L, Side L
4 4202070002 P Lid,Inner Box i
5 0202070003 RSN i Lid. Assy. R. Bulb Maintenance 1
6 0202070005 1 3% % nl £t Seal ,Maintenance Lid 2
7. 0202070004 Bkl AR S 2% Lid, Assy. L. Bulb Maintenance 1
8 0217060202 o Spring.Lock Key Setting i
9 0217060300 g Lock Assy. lnner Liox 1
JR4] 0202070006 P %8 B 7K B Seal .Rubber H
11 QM50QW —B -+ 303 | HERE Nut.Cap 1
12 | GB5787- 86 B AMS X112 Bolt AM5X12 2
i3 0202000006 i85 12 L Nut,Spring 8
14 (202020000 &=k Clip+Body Cover 4
15 0202000001 L) Screw . Tapping 6
16 GB5787 — 86 B AM6EX12 Bolt ,AM6 X 12 2
17 0502020001 el Mark i
18 T GB875 - 86 2X5 Rivet 2




FIG - 26—1 ;947 - 4
Inner Box » Side Skirt




e & SIS S ¥ ox % ¥ = & i
No. Code Name Chinese Description Qrua'?uf\y Note
1 0402050001 5 14 Shield,Leg 1
2 0402000001 EEB LN Skirt.R. Side i
3 0202000013 JEiREN Skirt, L. Side |
4 0202070002 IR Lid.Irner Box 1
5 0202070003 B AT A i ar i Lid.Assv. R. Bulb Mainternance 1
6 (202070005 i 75 25 iR E Seal Maintenance Lid 2
7 0202070004 BT AR 5 5 Lid. Assy. [.. Bulb Maintenance 1
§ 0217060202 -+ W Spring . Look Key Setting ]
4 O2ETO60300 1R A Lok Assy. laner Dox 1
10 0202070006 VA R B A ) Seal . Rubber 1
1] QMSBOQW - 13- 30+ 3 IR Lk Nut.Cap 1
12 GB5787 - 86 HAE AML 12 Bolt AME > 12 2
13 0202000006 T Nut,Spring 8
L4 0202020000 W Clip.Body Cover 4
15 (0202000001 W] Screw, Tapping &
16 GBR787 —86 B AMG 12 Bolt. AM6X12 2
17 0602010001 g Mark 1
13 | GBB7S 86 WET 2% 5 Rivet 2




FI1G. 27 g4 - vl
Floor Panel «

Center Cover
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75 £ I R A %X & hoE o5& #
No. Code Name Chinese Description C%‘ua,?t_l}\y Note
1 0200070000 NER S A 4 7 B Reinforcement K. Floor 1
2 (0200060000 gt i A 2 O 4 Reinforcement 1. Floor L
3 0202080000 B it Ay Panel Comp. Floor 1
4 0202000018 H End R. Pillion Step 1
§ 0202000017 hi i ni ind L. Pillion Step 1
% 0202000032 it s A fe 2 Mat . loor 1
7 0202000026 PhraLa g Cover.Center ]
8 (202000035 I3 gt 3ol 4
g GB5787 — &6 B4 AMDS X 12 Bolt Flange AMS X35 2
16 0202000006 AT Nut.Spring G
11 0202050000 JEFF LN Nut,Chip 1
12 GZOZOM002Y LA Serew Speeial !
13 GB9074. 188 EETEH & M5 X35 Screw Washer M5 X 35 2
14 120200000} WET Screw, Tapping 6
15 GB6177 — 88 R M6 Nut Flange M6 2
16 GBS787 86 PEAT AMG L2 Bolt Flange AMG K12 2
17 0202000001 BLET Serew , Tapping 2
18 (202000015 P4 Bolt Flange J




FIG. 271 BHBEI « o
Floor Panel «

Center Cover
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No. Code Name Chinese Description (%}lqptlf\y Note
1 Q200670000 TTHVEE S 57 i Reinforcement R, Floor 1
2 0200060000 0 Bts R 0 D Reinlorcement L. Floor L
3 0202080000 FAp ik bz Fanel Comp Floor 1
Kt 0202000018 {77 End R. Pillion Step 1
5 0202000017 AR End L. Tillion Step L
6 0462000003 BE B A AR Mat.Floor 1
7 0202000026 S F N Cover . .Center 1
8 (202000035 T A L Bolt 4
9 GD5787 86 B A AMG X 12 Golt Flange AMS 12 2
10 0202000006 i R 0 Nut,Spring B
11 0202050000 SN B A Nut.Clip 1
12 0202000025 i Screw . Special 1
13 G1BY074, 1—88 EETEH 4 M5 X 45 Serew Washer M5 X356 2
14 0202000001 BT Serew . Tapping 6
k5 GB6177—88 B M6 Nut Flange M6 2
16 GB5787—86 R AMG X 12 Bolt Flange ALIEX12 2
17 | 6202000001 85T Serew . Tapping 2
18 0202000015 e Bolt Flange 1




F1G. 28 1% - 7774
Body Side Cover «
Luggage Box
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X 4

X X 4 W

Code Name Chinese Description
1 0217060202 b Spring.Lock Key Setting 1
2 0217060201 5 E Stav.Secat Lock 1
3 0200050000 R 2 Cateh Comp,Seat 1
4 0217060200 Hs 1498 Kev.Seat Lock 1
5 0200050100 17 PR i s 2% Cable .Sear Lock 1
6 (0202060002 1ol 25 4 5 2 Cover Assy. Carburetor Maintenance 1
7 6202060100 FraEmas Box Assy. Lugpage 1
2 0202040003 Hihx Cover Assy. R. Body Side 1
9 1202000020 ha & Moulding. R. Rr. Side 1
10 0202040001 il Cover Assy. L. Body Side 1
11 0202000010 oA ik & Moulding. L. Rr. Side 1
12 0202060003/4 BERAL O /(D Matlugyage Box #%
13 0202040002 e e Cover Assy. Rear Center 1
14 0202000021 b3 e &R Moulding Rear Center L
15 0202000015 ¥y Bolt Flange 2
18 0200000005 % £ Nut Flange 2
17 0202000006 SR Nut Spring 2
18 0202060001 HET Screw Special 1
19 0202000001 YRET Screw 4
20 0202020000 ol Chip Body Cover 2
21 0202000001 o ET Screw Tapping 1
99 0202000039 H e dg e Screw Tapping Z
23 0202000001 SFET Screw Tapping 2
24 0502010001 HAHE Dust ,Seal 1
95 0202060005 Hs: % Cushicn Slice Z
26 | 0202030000 Fri4iE4 B Fenderd Rr. 1
27 GI3818— 85 BRET M6 X35 Serew M6 X 35 1
23 GB818—85 BEET M6 X 16 Screw M6X 16 1




FIG. 28 1

3k - A

Body Side Cover »

Luggage Box
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No. Code Name Chinese Description %Ll'a»?t_lf\y Note
L 0217060202 +e9; Spring.Lock Key Setting i
Y4 421706021 B Stay.Seat Lock 1
3 0200050000 Wt ey 4R Catch Comp . Seat 1
4 0217060200 iz B Kev.Seat Lock 1
5 0200050100 i A o 28 Cahle.Seat Lock L
5] 0202080002 {Lih B s = Cover Assy. Carburetor Maintenance 1
7 0202060100 {14 %A Box Assy. Luggage |
8 0202040003 fLih=s Cover Assv. R, Body Side 1
9 0402030000 A7 5 1k 5k Moulding. K. Rr. Side i
10 0202040001 Al s Cover Assy. 1.. Bady Side 1
il 0402020000 KRG Moulding. L. Rr. Side 1
12 0202060003 /4 FAFRAE (1) /(2) Matluggage Box &1
13 0202040002 EoHOP s Caover Assy. Rear Center 1
14 0402040000 ALk A Moulding Rear Center 1
15 (3202000015 el g Boit Flange 2
16 0200000005 A Nut Flange 2
17 0202000006 L S Nut Spring 2
18 0202060001 YEET Screw Special 1
19 0262000001 28] Screw 1
20 3202020000 B Clip Body Cover 2
21 0202060001 BT Screw Tapping 4
22 (4202000039 B 4T Serew Tapping 2
23 0202000001 e Screw Tapping 2
24 0502010001 HAM Dust, Seal 1
25 0202060005 Hi &% Cushion Slice 2
26 0202030000 FiRH B Fenderd Rr. 1
27 (GB818—85 YEET ME X 35 Serew M6 35 1
28 GL818§ -85 BEET MEX 16 Screw MG <16 1




FIG. 29 HiX - ABEdS
Front Fork «
Frent Cushion
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g 18" B X AR £ L & AOE | om

No. Code Name Chinese Description QTUQFF[RY Note
i (1204000004 BB T Rk Steering Upper Ball Race 1 1
2 0204000005 T & L PR W Steering Pottom Ball Race 1 1
3 0204000002 BRI IR A5 Steering Stem Ball Race i 1
4 0202000012 e e R. Pivor Arm Cover Assy. 1 1
5 0202000011 g8 .. Pivol Arm Cover Assy. 1 |
5 0204050000 Hif L Fr. FFork Comp. 1 1
7 0204020100 b{ageey Fr. Brake Arm Dust Seal 4 1
8 0204020001 LSRR R. I'r. Pivolt Arm 1 1
9 0234020001 e E Fr. Cushion Under Bush 2 4
14 02GA0ZHIE Hefe Fe, Fark Unider Bush 4 4
11 0204020002 L5750 Ir. Fork Distance Uollar it 2
12 0204020005 RN Fr. Cushion Dist Collar 2 z
13 O2040]0010 i1 I (8] Fr. Cushicn Dust Seal il B
14 0204010012 il ko Fr. Cushion Dust Seal Cap 4 4
15 0204040000 B # 7ee Fr. Cushion 2 2
16 0204070001 AR L. Fr. Pivol Arm i 1
17 0204000003 J- 8 R TEW Steering Top Uone Race 1 1
18 0204000006 TR Steering Bottom Cone Race 1 1
19 0204000007 HiE S R Steering Head Dust seal 1 1
20 0204000008 s Steering tHead Dust Seal Washer i 1
21 0204000008 /)N Fr. Cushion Under Bolt 2 2
22 GI35789 — 86 R M8 X50—2Zn « D Flange Bolt M8 X350 A A
23 GB5789—86 B M8X3h—Zn « D Flange Bolt M&X 35 2 2
24 GBG1RT —86 W MB8—Zn+ D Flange Nut M& 4 4
25 (202000010 BT b e Flang Bolt 2 2
26 GB6172—286 AL GB6172-86 M8 Hex Nut M8 2 2
27 EERPYC—9 Top Ball Stand Ye—9 1 1
28 QM3OQW—B - 31—1 Tk C 2 Bottom Ball Stand C—2 1 1
29 \EEiE Washer 1 1




FIG. 30 ®i%
Front Wheel
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No. Code Name Description C%Lla{“lt_liy Note
1 0204060100 [0 E! Front Wheel Comp. i 1
2 SR 3. 50~ Lo --4PR Tire 350 10 dAPR | 1
3 INBR 3.50 10 Tube.Tire 3.50 10 1 1
4 0204010004 E Rk Cam.Rr. Brake | [
5 0204000001 Wi e Axle Fr. Wheel ! )
8 0204060002 ;R Callar, Fr. Wheel Side 1 ]
7 0204010007 il B K = A5 Collar A Fr. Brake Panel 1 1
8 (0204060200 % ik Hub Sub Assv. Fr. 1 1
9 0204060004 B A s Collar Fr. Axle Distance 1 1
10 0204010006 L Grear Comp. Speedometer L 1
11 0204010100 ] Ehas =5 Panel Sub Comp. Fr. Brake i 1
12 0204010300 Pissgk Dust Seal 1 1
13 0204010400 il T B L Shoe Comp. Fr. Brake 2 2
14 0204010008 sl rmaEe Bush Fr. Brake Caliper 2 2
15 | 0204010013 il 2 Bk ke Spring Brake Shoe 2 2
16 0204010009 il 35 7 4 5 2k Dust Seal Brake Cam 1 1
17 0204010001 B ZE 48 7 2% Indicator.Fr. Brake 1 1
18 | 0204010003 | SR Arm Fr. Brake 1 1
19 0204030001 Hif 2 Rb AT Link Fr. Brake Torque 1 1
2¢ | 0204010002 i Shig B ek Spring Brake Arm L 1
21 0204010011 B L3N FF R Bush Torque Link 4 4
22 0204010014 Bi LA ERH Collar Torque Link Distence 2 2
23 0204010010 0 = Dust Seal Fr. Cushion Under 4 4




FI1G. 30 87 4
Front Wheel
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F 5 5 I A = A woE| 5 i
" . - . Quantity
No. Code Name Chinese Description T T—A Note
24 0204010012 HiE i Cap Fr. Cushion Dust Seal i 4
25 3204060001 Py el Bolt Stud 4 4
26 GBR78G—86 A ME X 40 Bolt Flange M§ > 40 2 2
27 GBAIST — 86 B Mlex 1,20 ZueD Nut Flange M12 X< 1. 25 1 |
28 GBA1ST —86 PEEL ME—-Zn » D Nut Flange M8 & 6
29 H204060003 I 2B B Dust Seal | ]
30 B sk 6201 DU Bearing . Radial Ball 2 2
31 G820 -85 AT M5 X 18 Serew Oval M5 X 14 1 !
32 GLB6LT7 86 WEEME -Zn - D Nut Flange M#& 1 1
33 (13578986 TRFE M6 < 30 Bolt Flange M6 X 30 1 i
34 BT & FF4R Torque Link Assy. Fr. Brake 1 1
35 0204010015 R E Bush . Pinion 1 1
36 0204010016 by e AN Pinion . Speedometer 1 1
37 0204010017 1HE Washer.I’in (Gear Box t 1
38 0204010500 [ SES Dust Seal 1 1
39 0204010200 B N Oil Seal 41 X51X5 ] 1




FIG. 31 J5% » G E - fEHilan it
Rear Wheel «+ Rear Cushion
* Rear Brake Assy.




¥ 5 5 S A # X 4 % 2 & &
No. Code Name Chinese Description Qrugi}fliy Note
1 0521010600 il B 4% Hub Sub Comp. .Rr, Wheel I 1
2 0204060100 ¥ 1B Rim Comp. . Wheel i 1
3 FhliG 3. 50-- 10—4lR Tire 3.50 10 -—4PR I 1
4 MG 3 50 -0 Tube.Tire 3. 50— 10 1 1
5 A 113200000 )7 i T Shoe Comp. .Rr. Brake 2 2
6 A113000005 Ja il & A 4 Cam.Rr. Brake 1 1
7 Al13010001 I5 il Bh Arm Comp. Rr. Brake L 1
3 A 113000002 fua] {57 LA Cover Ry, Brake Arm 1 1
4 A113000001 s Guard .Rr. Brake Arm 1 1
10 A 113000003 (=] {ar FL R Back Spring 1 1
11 A113000006 O BUE S O Ring 1 1
12 A 113000007 il 3 B b L Spring . Brake Shoe z 2
13 | GB5787—86 WA M6X32- Zo D Bolt. Flange M6X32 Zn -+ D 1 1
14 TS 424 ME X 22 Bolt, Stud M&Xx 22 1 1
15 GLE1BE— 86 A MI6X 1. 6—2Zn « DB Nut,Flange Mi6x1.5—Zn = DI 1 i
16 GB6187—386 WA M8—Zn - D Nut,Flange M8—Zn « D | 4
i7 | GB3452.1--82 O KM 11.2x1.8 O -Ring.11. 2% 1. 8 1 1
18 fE MR REL B Joint B Brake Arm 1 1
19 5 A A A B Nut B Brake Rod Adjusting 1 ]
20 GRRY7.1—285 HEH 16 Zn - DB Washer 16—Zn = DB L 1
21 GI5789 - 88 A MI0OX 1. 25%35—Zn « D13 Bolt .Flange M10X 1. 25 35--Zn » DB 1 1
22 (+B5780— 86 Bk MEX32- Zn + DB Bolt.Flange M8 X 32—Zn « DB 1 |
23 0520010000 B o R Cushion Assy. Rr. 1 1




FIG. 32 $ap
Seat

FE ® & i G A e G A o= % 2
No. Code Name Chinese Description %ua;lilf\y Note

1 0215000000 ¥ HE Seat Assy. 1

2 0200000006 Z 2\ Hook, Helmet 1

3 0200020000 H A Carrier [Lugpgage I

4 0200030000 & T Grip, Rr. L

5 QMS0QW—B 303 | B8 Nut,Cap 4

& GBA177 86 W5 M6 Nut,.Flange M6 2

7 (GBL787—88 A AMEB K12 Holt.Flange AMGx |2 2




F1G.32—1 %M

Seat
E
L
L
& —-&5\‘\\
A 2-.‘,%&' S~ _/
= a =3 2 Lhs . : R %1{ = 3
7% (A AL G R X I QT A o ¥ & i
. - . uantit
No. Code Name Chinese Description T T—A Note
1 0415000000 i A Seat Assy. 1
2 0200000006 & E Hook .Helmet 1
3 0400000001 iy Carrier Luggage 1
4 0400030000 T Grip,Rr. 1
3 QMSOQW--B + 30« 3 el Re Nut,Cap 4
6 GR6177 86 YEEE M8 Nut.Flange M6 2
7 GBI074-—14 BEAESFMexX20—D - Cr Bolt.Flange Assy. M6 X 20--D » Cr 2
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(A

Code Name

Foo %

Chinese

EOL 4
Description

i

Note

218040000
0218030000
218010000
0218000002
0218020000
4218000001
02180000400 -
0218000000
0218000000 -
0217080000
0218000003
0218000004
GRBE177 — 86
0218000008
0218000006
GL5787 — 86
0218000005
0213000007
0218000009

L L

W

BRI A8 &
IR
il S Al
i

W R

HHEERS PR AR
WECT P
1L T ey
TR PR
R R AR A
¥ ik

¥ I M6

ok

B

PR AME X 12
HAECT)
BEEH
WECD)

Strainer Comp. JFoel
Cock Assy. Fuel Auto
Tank Comp. Fuel
Plate . Fuel. Guide

Cap Comp. Fuel Filler
Packing .Fuel Filler Cap
Cover TubeFueld T2
Cover Tuhe,Fuel( T}
Cover Tube . Vacuum
Fuel Unit Assy,
Retaicr [Fuel Unit
Sealing Ring
Nut . Tange MB

Clip. Tube

Clip. Tube
Bolt.Flange AME %12
Tube. Fuel{ 1)
Tube.Vacuum
Tube. . FFuel( 1)

S = e kel e
(SR - L

LTS A
AT




FIG.34 & & M

Battery
¢
=] ,r b [=] dj i % L . . g -zc)_, ﬁ E o3
5 X 5 W X e A G 7 i 23
. . . uantit
No. Code Name Chinese Description T T_Ay Note
1 0202000036 EhrEEs Band , Rattery 1 1
2 0217070000 E Battery 1 1
3 0517050000—3 S 1 Cable ,Battery 1 !
4 0517060000—3 Bl Cable ,Battery 1 1
5 0202000034 B % Cover,Battery 1 1
6 0202000037 EdmmEEs Band ,Battery 1 1
7 GR9074.11—88 VRALH M5x12 Bolt — Washer M5 12 2 2
8 0202000038 wer Screw , Tapping 3 3
9 FEE 12V 10A Fuse 12V 10A 2 2
10 | 0217130000 RRBERS Fuse Assy. 1 1




FIG. 35 w04 - MifgLe
Stand Assy. Main -
Side Stand Comp -
Q‘i‘-
o
. _ . 3 = -
= B SIS ST % X 4 % Qﬁ £l & =
No. Code Name Chinese Description {Ja’?_'l,\y Note
1 0200000002 ity Side Stand Spring 1 i
2 0200010000 | pr 3 Side Stand Comp. 1 1
3 0200000001 {in] BET 48 62 44 Side Stand Screw 1 1
4 0500010001 Y& Collar Main Stand 2 2
5 0500010002 2 Rubber Stand Stopper 1 1
6 0500010100 F a3 Stand Assy. Main 1 1
7 0501000004 gl 38k Stay Main Stand Stopper 1 1
8 0500000001 il A R Center Comp. Spring 1 1
¢} GB5787 — 86 Wi MIOX1.25X25—Zn D Bolt M10x1.25X25—Zn + D 2 2
10 GB5787 -85 W MeX12—Zn D Bolt M6 12—Zn « D 2 pA

5 G¢F




FIG. 36 ERT
Tait Light
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55 ® 5 X & £ X £ # w5
No. Code Name Chinese Description %ua—i‘]_t_lf\y Note

1 0217110000 FATH S Light Assy. Rr, Cambiratior 1 1
2 Fitl o' Lens. Taillight 1 ]
3 e ADESE Lens R, Rr, Winker ! 1
bt G217110000 -1 FEAT K Light Assy, Rr. Combination i l
5 SRR Lens. License I |
5 g Cover.icense 1 d
7 TR Packing, Liceuse Light l 1
g SR LA Lens.i. RR Winker | 1
9 FRLTE 12V 8W Bulb . Winker 12V 8W 2 2
10 FALTHL L2V 18W /5W Bulb.Step And Taillight

12V 18W /3w 1 1
11 R 12V 3w Bulb.Wedge Rase |2V 3W L 1
12 0202000006 S SR Nut,Spring B 8
13 0200000005 B A Nut, Flange 2 &
14 0217110001 HRERE] Serew 2 2
15 #eT Screw « Tapping 4 1
16 0217110100 & 253 RR Rellector 1 |
17 GB95—85 g Washer 3 1 1
18 GE93-- &7 HipE 5 Washer 5 1 1
19 GB6170 - 86 2B M5 Nut. M5 1 1
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Electrical Devices
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K& & I ST # X % % | 4 i
No. Code Name Chinese Description C%ﬂua'?_t_l;r.\y Note
1 0517040000 — 1 ¥ R AN 4K Rectifier Comp. Regulate 1
2 GB3787—85 B MEX16—Zn = D Bolt .Flange M6X16 ~Zn « D 1
3 0217060100 g ety B i} Switch Assy. Combination And Lock L
4 (GB819— 85 BT M6 X 12 Balt M6 X 12 2
5 ZD200 X § F4iF Band Wire ZD200X 8 5
6 0517050000 TR Harness Wire 1
7 0517050001 BEeiE Cover.Coil Assy. [gnition 1
8 0517050002 FAE Protection Grip 1
9 0501030000 DL DI 1
10 0501040000 iy g Coil Assy. Ignition 1
11 | 0501040000 -1 fely Hs £ T 44 Coil Assy. Ignition Main 1
12 KACE R Cap Assy. Noise Suppressor 1
13 KIEFETE Coil Assy. Ignition Pedestal 1
14 kil Cover Joint 1
15 B RS AR Conduction Wire 1
15 0517630000 FEh k2 Switeh Assy. Starter Magnetic 1
17 0517030000—1 A Ak B R Switch Assy. Starter Magnetic Main 1
18 0157030001 & £ lousing 1
19 GB6177 -86 ELE ME—Zn - DD Nut,Flange M6—Zn - D 2
20 0517060000 i fH 75 Resisior Comp. Assy. 1
21 0517060000 —1 oL A% B Resistor Comp. Assy. Main 1
22 GB5787—286 W MEX12-Zn D Bolt.Flange M6x12—Zn = D 1

73 —
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F5 * B X 4 M # X & A o OE| 5 &
. . - . Quantity
No. Code Name Chinese Description T T -A Note
1 0517040000 R R Rectilier Comp. Regulate 1
9 | GB5787 86 B M6 X 16Zn - D Bolt Flange M6X 16--Zn » I 1
3 0217060100 o e A Switch Assy. Combination And Lock i
1 GREIG—85 BAT M6 <12 Bolt M§ K12 2
5 ZD200 X 8 f1,7F Rand Wire ZD200 X8 b
G 06 L 2020000 el Harmess Wire i
7 0517050001 T B E Cover Coil Assy lgnition 1
] 0517050002 PN iak s Pretection Grip 1
4 GLOTO3A000 I g i
10 0501040000 HH Coil Assy. lgunition L
11 0501040000 — 1 =R R Coil Assy. Ignnition Main 1
12 KIEE R E Cap Assy. Noise Suppressor i
13 KALFERE Capl Assy. Ignition Pedestal 1
14 P Cover Joint i
15 e ES Ak Conduction Wire 1
16 0517030000 B4k ARy Switch Assy. Searter Magnetic i
17 0517030000—1 RLETAE e 4k Switch Assy. Searter Magnetic Main 1
18 0517030001 B Uousing 1
19 GB6177 — &6 R ME—Zn - D Nut.Flange M6 Zn = D 2
20 0517060000 L, FH. 2% Resistor Comp. Assy. 1
21 (517060000—1 HrPH B 4K Resistor Comp. Assy. Main 1
22 GB3787 —86 M MGX12—%n - D Bolt.Flange M6 X 12 -Zn + D 1




FIG.38 AR5 - R
Handle Lever -
Back Mirrer
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& A I A £ X & K O S S
No. Code Name Chinese Description (%ualm_l;[%y Note
b 0510010000 HETEREsS Throtde Cable Comp. 1
2 0217020000 iRk IS e Front Stop Switch Assy. 2
3 0507010000 I T Bl B A i 42 Rear Brake Cable Assy. 1
1 0207020000 A il 2N IR A LR Front Brake Cable Assy. 1
5 LA Hex Nut 2
6 0216010000 R Throttle Grip Comp. 1
7 0200000004 L (e Haadle Grip L
8 (3210020001 T b T S Throttle Upper Housing 1
9 0210020100 I T B e Throttle Under Housing 1
10 A BB E & Handle DBracket 1
11 FE T BT B R M Al Handie Bracket Band 1
12| 0207010000 75 i R. Steering Handle Lever i
13 0207040000 Zo il ZhiE L. Steering Handle Lever 1
14 o1 T ] e [Tandle R. Bracker 1
15 A7l ST A o M AR Handle Bracket Pand 1
16 3400020000 ATFEUE R. Back Mirror Assy. 1
17 AT Handle Lever Pivor Screw 2
18 B2 A Flange Bolt 2
19 BT Flange Bolt 2
20 | GB822—88 AT M5X20-Zn « D Pan Screw M5X20—Zn » I i
21 (:B848—385 | 5 - 140H—Zn * D Washer 1
22 0400010000 MR I.. Back Mirror Assy. 1

Y KT E-
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Handle Lever »
Back Mirror
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G
Code Name

¢ x4
Chinese

£ X 4 I
Description

w o=
Quantity
T T—A

B

Note

&

13

0510010000
(210010000
(G13B22- 88
(13848 - 85
0210020001
0210020100

0207010000

0217620000
0207020000
B5781 8¢
0407000004
04070306000
046G7020000—1
GB9L—8%
0407000003
0407000006
0407000001
0407000002
0607010000A

0400020000
0400010000

T4 ER

RS
AT MEB X 20
HUE
) e e
TR (8 M

W4T

BT

il 40

P

F ] A R 5 e S A
A S [ e M
ik I 5=
UL EYEL et
Wi MEX 10—Zn = D

Tei i oty i A A

G Eh R &
I Baba s
H2.5X26—2Zn
£ it i 1R

i

I Tl Sl A [ 8
il B AT H S dn ¥
JE | B 4 5
il ST H
AU E R A
70 1 A 8
o

A G LS

K IE e

Throtile Cable Comp.
Throttle Grip Comp.

Pan Screw M5 K20

Washer

Throttle Upper [Housing
Throtle Under Tlousing
Flange Bolt

Flange Bolt

R. Steering andle Lever
Mex Nut

Handle Bracet Band

[Tancie R. Bracket

Front Stop Switch Assy.
Front Birake Cable Assy.
Flavge Bolt M6 10--Zno « D)
Rear Brake Plate Case

Rear Lrake Plate Assy.
Rear Brake Arm
Pin,2.5xX26—-Zn+ D
Rubber . Stopper

Washer

Rear Brake Arm Back Spring
Stop Switch Drawing Spring
Rear Brake Cable Assy.
Rear Stop Switch Assy.
Handle Bracket Band
Handle Bracket

Handle Grip

R. Back Mirror Assy.

.. Back Mirror Assy.

._.._n;...n,.._.;_._n._.._A;_.._n._..,_.;_.,_.._..,,_.._.__._.|_[\_-‘..._..4|:\§,[§.3|_..._4._A....._.;r_.
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FIG. 39 5 - %5 % - GHEH
Frame Body + Chamber Air
» Rear Fender
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KB ft 2 S G A R G O S S 3
- _ I . Quantity
No. Code Name Chinesc Description ToT A Note
] 0501000002 i i el L. Crank Case Cover 1
2 (36X ¢ LS A Jand L. Cover Duct L
3 0201000004 WEE Chamber Air 1
4 0503000000 A0 Boby Cnmp, Irame 1
o 5200080000 HIT L B B Stay Leg Shisld 1
6 0501010000 KEAILE 4T Hanger Comp. Lingine 1
7 0501010001 il e 1 Rubber.Stopper 2
8 0501010002 S Clip 1
G 0202000016 RUBIE €4 Cover,Under 1
10 0201000006 SEE TR 1+ Cap Pipe End |
11 0202000016 B I 7 (1) Plate.Splash Guard ]
12 0202000022 fERHR A A A Fender.Re. 1
13 0200040000 FApE R RBracker .Carrier 1
14 0501000001 R AP e Bolt Flange 1
15 GRR787—86 BEEEMIOX 1. 2555+ Zn « Bolt Flange M10x1.25%x55—%n * D 2
16 0200000005 S L) Nut Flange 2
17 0501000003 Erigi Washer 1
18 0202000038 EL Nut Spring 2
19 (;B822—88 BEET M10% 20 Pan Screw M5 X 20 1
20 GBLS7E7 — 86 A AMBS X 12 Bolt Flange AML 12 )
21 GB6177—86 A M6 Nut . Flange M6 2
29 GB5787—86 B AMEX 12 Bolt Flange AM6 > 12 7
23 VALY B Y 4 Band A/C Duct 1
24 0202000024 7 I €2 Plate .Splash Guard 1

21




FIG.395—1 FH . ZXE - FHER
Frame Body » Chamber Air }

* Rear Fender




5 % X 4 X X 4 K 4 B
No. Code Name Chinese Description C%ua%ltl;y
1 0501000002 P B Duct L. Crank Case Cover !
A 7136} Y . LSt N Band L. Caver Duct 1
3 0201000004 A Chamber Air 1
1 OBG300GHD0 Al Body Comp. Frame 1
5 0200080000 AL bR %3 Stav Leg Shield 1
6 0501010000 A A HILTI By Hanger Comp. Engine 1
7 USOI01060] il g RubberStopper 2
8 0501010002 2E Clip 1
9 0202000016 W B RS Cover.Under 1
10 0201 000006 1 B 1 Cap.Pipe End i
11 0202000023 B M W e (1) Plate.Splash (uard 1
12 0202000022 Friie e A A TFender. Re. i
13 0200040000 A L Bracket .Carrier 1
14 0501000001 AR L IR ek Lolt Flange 1
15 GBR787— 86 BEHE MIOX 1,25 %X55—7n » D Lolt Flange M10X 1. 2555 —7Zn « D 2
16 (200000005 L Nut Flange 2
17 0501000003 T Washer 1
18 0202000033 S EAE Nut Spring 2
18 :13822—88 BT M5 X 20 Pan Screw M5 X 20 1
20 GB5787 —88 P4 AMS5 X 12 Bolt Flange AM35X 12 2
21 GBBL77 86 AR M6 Nut,Flange M6 2
292 GB5787 - 86 B AME <12 Bolt Flange AM6X 12 7
03 | 2253 | amami Band A/C Duct 1
24 0202000024 [ I s A (2 Plate,Splash Guard I
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Stripe
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Fg ft % X 4 # X 4 G ST S
No. Code Name Chinese Description Q}“a—}]f_ﬁy Note
1 0220000001 P A i Wi Mark Pivot Arm Cover 2
2 G220000602 Hij 4 A i Stripe IFront Moulding 1
3 0522000001 W4 35 A I Stripe Front Cover 1. 1
4 0220000004 PR TR ] Label, Alr Duct Caution i
B 0220000005 WL Mark .Drive Caution 1
8 0522000002 {5 FE L 55 Bt Maintenanced Banks 1
7 0220000007 ] $2) 5 715 AL Label Helmet Holder 1
8 UZ20000008 iy E g Label, Tire 1
g 0522000003 A ih g ng (e Stripe Body .. Side Cover 1
10 0220000010 BT i by Lobel . Tail Light 1
11 0220000011 Ky il &% Stripe Rr. Center Moulding 1
12 0220000013712 T/ EIE R ENE Stripe Rr. Side Moulding 1
13 4220000014 e B AR P Label .Engine 1
14 0522000006 il e Stripe lody R Side Cover 1
15 0220000016 Sy g A Tl i The Mark of Enterprise English Fords 1
16 0220000017 il B A The Mark ol Enterprise Chinese Fords 1
17 0220000018 T m Label Dox Assy. Luggage 1
18 0522000007 B E A WETE Stripe lrone Cover R. |
19 0220000020A Al = BR R The Mark of Enterprise Products 1
20 0522000004 B 3 Hl i B R i.abel .Gear Oil 1
21 | 0522000005 IREEEIE Label,Engine il 1




FIG.40—-1 %% 7k
Stripe
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F 5 % X & K *OX & K O d
No. Code Name Chinesc Description C%ualntljl:\y Note
1 0220000001 HIPE AR Mark Pivot Arm Cover 2
2 (220000002 JTRIED: R Stripe From Moulding I
3 0522006001 B S AR Stripe Front Cover 1. ]
4 0220000004 SRR Label. Air Duct Caution 1
5 0422000002 {B kTR R The Mark of Enterprise English Fords ]
6 0220000005 % RE RN Mark .Drive Caution 1
7 0522000002 e Maintenanced Banks 1
3 0220000007 kAR Label Helmet Holder 1
9 10220000008 ¥R M Label. Tire 1
10 0622000002 FeREILTE Stripe Lody L. Side Cover 1
11 0522000004 15 5 Sl 4 D e Label ingine Oil |
12 | 0422000004 AN Mark Carrier Luggage 2
13 0220000010 AT # Label Tail Light 1
14 0220000011 b L R R Stripe Rr. Center Moulding 1
15 0220000013/12 A7/ itk R A Stripe Rr. Side Moulding # 1
16 0522000005 ML A Label .Engine (il 1
17 0422000005 AR R [.abel Carrier Luggage 1
18 0220000014 AR R e Label Engine 1
15 062200003 EEplb AR (A Stripe Body R.side Cover 1
20 0220000017 T = S v . o i 1 The Mark of Enterprise Chinese Fords Iy
21 1 0220000018 TEREE R Label Box Assy. Luggage 1
22 0622000004 WP ANTE Stripe Front Cover R. 1
23 02200000204 Ao olk P R R The Mark of Enterprise Products 1




FIG. 402

I.abel
- it
P S ﬂ ES B2 ial]
0 TWALTFITING WA 1 OKg. DILA TGS,
0T RO TRRTREN |, S EHE3TT ]
TR i B
O RBARERPR WA, -
0 BN IR TR RN |
0 26 ARSI EY DI A T ili - .
i 4 it =
— T W B 230qo
T—|| t~AmmI: BIR B 225kpo
REHE: AR 350-10-4PR
ER _350-10-4PR
e e SRR TRE 15
E e BOFITER 10k
- / s AT 5 B 3 j
w LFRDEAT I [ \l, Y7 4 b 4
T |\ A2 7 ar -
:Lfﬁ‘;n;j]gfg; -/ 6 = umzSETR. " mgggglammﬁ#m\
m D I FEES S i - - W TR WREG R AN SRR
s = m EEETEE, wen| G AWM RS A E)
1.5%F, WRERATSURES. | Sk - 2 - a8
» UEWR B BT AR ot [T
N 4 ) » ABERPTH BETERS.
- 2 , . T H# = 3+
5 & B S A X £ Qﬂk = i
. o . uantit
No. Code Name Chinese Description T “Ay Note
1 0220000007 M $4 4 205 Lahkel . Helmetr Holder 1
2 0220000018 Fragim i Label,Box Assy. Luggage 1
3 0220000014 AR R R Label  Engine 1
4 0220000008 % BRI R Label  Tire 1
5 0220000004 M Label, Air Duct Caution 1
g 0220000005 ok co | Mark ,Drive Caution 1
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FIG. 40—3 ERM —3 Tl ‘ e
Label [ osarsmmema waeg 10Kq. + 4 L SRR
| O EWAETE XanANER DX aun I = b
PO mERREWMM MDA, i 2 g '_—;‘
I DEBNH S E G HRETR NN ! B .l f-‘t— ) N
l nﬁ;in,lluanw\um,m;,n !| e I E_Eﬁrﬁds Zii._ﬂ-J A .-!
[ 3 IBDFI AT Q15 , ”
T L SR 056517 8
e R ——— = &
BIBREOKC |1~ 5 | GE B
- L |[EERE e DDAk B Dlge 1
e o KR DDip B USpe
[|7reReRRE: A Ja0-10-4PR l
o B 35i-15-4PR A |
. — e [ momR: IA® 1.5k I
" [S— b | ERTOFE I |-
i A — . | . | H.
i = %{’/ s ‘ & ‘ R 3 _:J,i
s AALREEAL AZE © . f e | e
E .\ hju.r; = 4.: -t u\ ! ..f.' / 7 y - e s —
o iif : t:fj ’fg: N 4 (fu AEZATR. " mm?ﬁsm;zmﬁ@.\
i | i elink i = i i TRE, TR, PR T i .
o 5/2*; U | Nl SHEATER, ¥R GERBRAD |
eded T | \I\ #ﬁig%a‘\mnm. t!i;.g}}é' foss - fLalk ||
e y /R ' weneginan] ok - T E Y
 REBREML ERET RS I (el mﬁnﬁmg@mgmmﬁi
) L BARERSTY BRTESE. '
= : o : y; e - b £ #* Er -
F g & & S A ¥ X 4 K ka £ it
. . . uantit
No. Code Name Chinese Description T T_Ay Note
1 0220000007 I #4 £ 7R AR T.abel .I{elmet Holder 1
2 0220000018 TR TH Label Box Assy. Luggage 1
3 0220000014 R EHLIRPE R A Label.Engine L
4 0422000005 o PR R Label .Box Luggage 1
5 0220000008 e G RUR Lahel , Tire 1
] 0220000004 AIEE TR Label . Air Duct Caution L
7 0220000005 LB R Mark . rive Caution I




F1G. 40—4

N
Label

HiohE

AR RS B REm AR

# ESSO GEAR OIL
B8 011

W mERET ¢ 0.10L

‘\

e
VEER SAE 54y it & FALh
PBE: 09L
R s 0.750
-

' : :ﬂ_—_ ™
E =
W 28l —4% 30028 EREE 100042 FR .
B SRR BTY 1 Q00kmERE—k HENTE

per 1 000km.
. Air cloonar eloment —Cleaned or changed Per 1000mn

CAUTIONS
. Engine ofl~Flrst tima chongsd aftsr running 300km.after wards chmged

., v

w e . = =
5 £ 5 SER G A ® O 4 W Qﬁ = %
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No. Code Name Chinese Description T T_Ay Note
1 0522000004 165 &5 10 FH R Label .Engine Oil 1 1
2 0522000002 {2355 R Maintenanced Banks 1 1
3 | 0522000005 HL A4 Label,Engine Oil 1 1
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1 0220000017 T =S IS . At The Mark of Enterprise Chinese Fords | 1

2 0220000016 Il B2 s A B The Mark of Interprise English Fords {1

3 0220000020 A ol 7= The Mark of Enterprise ’roducts 1

A 0220000010 R bihi Label. Tail Light 1

5 0220000001 Hir L3 5 W 72 Mark Pivot Arm Cover 1

6 0220000011 e f[l‘Fﬁi‘:fF"’fFﬁ%':: Stripe Rr. Center Moulding 1

7 0220000002 AT A7 A b Stripe Front Moulding 1

8 0220000012/13 U "{J’]‘:'ﬂk/“ i f Stripe Rr. Side Moulding S|
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No. Code Name Chinese Description T B Note
] 0220000017 1 A SR SN 7 A oY The Mark of Enterprise Chinese Fords 1
2 0420000002 ol R TR R The Mark of Enterprise English Fords 1
3 0220000020 S og Al R A The Mark of Enterprise Products 1
4 0220000010 AT fr i Label. Tail Light 1
5 022000000 iy S o I fE Mark Pivor Arm Cover 1
6 (220000011 Frrin g R & Stripe Rr. Center Moulding I
7 GZ20000002 iy b A R Stripe Front Moulding 1
8 0220000012/13 75 A Kk R AR Stipe Rr. Side Moulding &1
g 0422000004 HAAenEE Mark Carrier Luggage 1
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No. Code Name Chinese Description T T_A Note

1 0522000001 (1/5) B m ZEMRTE (D Stripe Front Cover L. I

2 0522000003(1/5) i EWEAE (L Stripe Body L. side Cover 1

3 0522000006(1/5) IR LD
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No. Code Name Chinese Desecription T TR Note
1 O622000001¢1/5) Ardr g 2 mE e (L) Stripe Front Cover 1. 1
2 0622000002(1/5) T ENGEECD Stripe Body L. Side Cover i
3 0622000003(1/5) PER UL F (AW Stripe Bodv K. Side Cover 1
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No. Code Name Chinese Description T Ay Note
1 0h22000001(2/5} AR B 7E Gk (2 Stripe Iront Cover L. 1
i 0622000007 (2/5) e AR W E (2 Stripe Front Cover R, 1
3 0522000003(2/5) IR DIAED) Stripe Body L. Side Cover 1
1 0522000006¢2/5) A B {E (2 Stripe Body R, Side Cover 1
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No. Code Name Chinese Description %ua%lilhy Note

1 0622000001(2/5) A 1 22 G TE (2) Stripe Front Cover L. 1

2 0822000004 (2/5) BIPESEHELNTE ) Stripe Front Cover R. 1

3 0622000002(2/5) AL (ACS Stripe Body .. Side Cover 1

| 0622000003(2/5) HiRZIGIE2) Stripe Body R. Side Cover 1
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No, Code Name Chinese Description C%Udiuliy Note

1 0522000001 (3/5) AP % A W46 (3D Stripe Frant Cover L. 1

2 0522000007(3/5) AP HNETE 3 Stripe Front Cover R. 1

3 0522000006¢3/5) AR Stripe Body R. side Cover 1

4 0522000003(3/5) Al SRR (3D Stripe liody L. side Cover 1
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No. Code Name Chinese Description %ua{}t_lf\y Note

1 0622000004 (3/5) ' 2 A B TR (3D Stripe Front Cover R, 1

2 0622000001(3/5) AfdF s A nETE (D Stripe Front Cover L. 1

3 0622000003(3/5) FIRBNETEC3) Stripe Body R. side Cover 1

4 0622000002(3/5) AR FEMEIED) Stripe Body L. side Cover 1
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No. Code Name Chinese Description Qrua;}E}\y Note
L 0522000003(4/5) AF S A2 G A8 (O Stripe Front Cover 1.
FH R (4) /Stripe Body L. Side Cover 2
2 0522000006 (4/5) BB FEETE W) Stripe Body R. Side Cover 1
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No. Code Name Chinese Description Aaeinl)” Note
1 0522000003(5/5) R SR AEHETE (5) Stripe Front Cover L.
FA RN TE fStripe Body L. Side Cover ?
2 0522000006(5/5) i I AE (5 Stripe Body R. Side Cover 1
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No. Code Name Chinese Description QI T E\y Note
1 9622000001¢5/5) ””{;1%——1—”&%( 5) Stripe Front Cover L.
A TE /Stripe Body L. Side Cover 2
2 0622000003(5/5) Z‘;]’ HIEENEIECD Stripe Pody R. Side Cover 1
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No. Code Name Chinese Description TuaTELy Note

1 TH Tool’s Bag 1 1

2 FFOHTF 10X 12mm(ZEH) Open Spanner1Q X 12mm 1 1

3 FOHEF 14 X17mm (ZEH) Open Spannerld X 17mm 1 1

4 KIEERTF Spark Plug Spanner 1 1

S HEHET) Combined Screwdriver 1 1

6 W TIFWH Hand Of Screwdriver 1 1

7 ETH Tool Set 1 1
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g

10
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